Eagle 10 Shell & Door Assembly




Eagle 10 Explode View
Shell & Door Assembly

*
Contact Us For Pricing
Reference Number Description OEM Part Number
2 Chamber Not Available
3 Chamber Door P426637259
4 Bar, Hinge P418335205
5 Washer, Flat, .328ID X .687OD X .031THK P33281061
6 Washer, Flat P31599041
7 Pin, Lock P413720325
8 Pin, Hinge P413720326 P413720326
9 Slide, Weldment P413720327
10 Mount, Pin P413720328
11 Screw (10-24 X 1/2") F.H.M.S. P430349045
12 Nut, KEPS (10-24) P430226045
13 Gasket P93910914
14 Nut, Hex (5/16-18) P3098045
15 BOLT (5/16-18 X 2") P129361723
16 Screw, Shoulder: #10-32 P129356032
17 GASKET, DOOR P426637261
18 Ring, Retaining P42641091
19 Washer, Shim: 11/16 X 25/32 X 1/32 P10456091
20 Lockwasher P19691061 P19691061
21 Washer, Sealing 5/16 P129360774
22 Pin, Dowel (3/16 x 3/4) P51084091